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TEST REPORT
ST/SG/AC.10/11/Rev.8

Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal, lithium ion and
sodium ion batteries

Report Number iR 545 ...cccveeerenne : P24071603301
Total number of pages E 1% ....... : 21 pages
Name and address of testing Shenzhen NTEK New Energy Technology Co., Ltd.

LaboratoryJi®sci =4 #RAHdE ... Address 1: Room 101, Building C, Fenda Hi-Tech Park, Sanwei
Community, Hangcheng Subdistrict, Bao’an District, Shenzhen,
Guangdong, China.
Address 2: Building 2, Shuoyi Industrial Park, Jinglong Industrial
Zone, Zhenlong, Huiyang District, Huizhou, Guangdong, China
RIINT AL IHT BEEH A A BR 2 7]
ik 1: PRYITE 5 22 X i 1 = A X ik s 9 B I C ik 101
Motk 2. )RS BEM T B RH DR R e b XA b e 2 i

ApplicantBFEEAT .o : EcoFlow Innovation Itd.
YT B R ERH A R A A

Address of Applicant Zitafriht RM 101, Plant #1, Runheng Industrial Zone, Fuyuanyi Road,
. Zhancheng Community, Fuhai Street, Bao'an District,Shenzhen

City, Guangdong Province, P.R. China
TRYITH 5 22 DX AR AT A e St DX A el — B B Dol X 1#) )55 101
Manufacturer 272 B .ocveeeeeerereans : Streamax Science Technology(Dongguan)Co ., Ltd
BB (R 5E)H IR A 7]
Address of manufacturer 4= 7§ Room 101, No.3, Xingye Third Road, Qinghu, Qingxi Town,
5| : Dongguan City, Guangdong Province, P.R.China

JTARBARSETIS R EE WML =8 35 101 =

Test specification A TE:

Test standard JEARAE ................. : ST/SG/AC.10/11/Rev.8

Test procedureJlliIAEF...cccoceeuenee. : Test Report #7315

Name of Products /=& Z#K....ccu.e. : Portable Power Station # zl)fif B¢
Model/Type 5 ........ccvereeeererne : EF-DL-H15-3

Ratings FESH....ccovvveverrerrerennnns : 51.2Vdc 30Ah 1536Wh

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-127 A/0
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Summary of testing M AEE:
Tests performed (name of test and test clause): Test result
I H  GRERITH 44 7R K 2350 [T

Test T.1: Altitude simulation Pass

T EE AR a%

Test T.2: Thermal Test Pass

T B2 e ai%

Test T.3: Vibration Pass

£ Hi%

Test T.4: Shock Pass

i ai%

Test T.5: External short circuit Pass
LIRS Hi%

Test T.6: Impact Pass

fi i “i%

Test T.6: Crush N/A
/AN ANiE

Test T.7: Overcharge Pass

TS “i%

Test T.8: Forced discharge Pass

SR TR “i%

Test Conclusion iR 564516

batteries, the eighth revised edition (ST/SG/AC.10/11/Rev.8).

Test results: PASS

BRI TP T EIMEDR, 55 \UBITHR (ST/SG/AC.10/11/Rev.8) 4T Il
MALAER:

The Portable Power Station submitted by EcoFlow Innovation Itd. is tested according to the United
Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal, lithium ion and sodium ion

HEARDIT IR B ISR A IR A RIS R s i e ut 1 IR S . GRIGAIARHETME), 5 =#87), 38.3 7%

Tested by: Sean Kang é iﬂ' @

EX YN R ;
Reviewed by: Shaw Xiao , ﬁ”_ A§ N Crors, 2
FHZA i /4’3 o 3
Approved by: Jesse Zhang Tféﬁ‘ (Eg&ﬁt%f (éé@.
SN - kb ok \&

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Product particularsy= i {15

Classification Z55! ........ccccoceeeevereererseeneenen:. Large Lithium ion Batteries A48 55 1 it
Appearanceft M ........ccccceeveveveeeeeeereeeeeeeeennn.t. . Black Prismatic M€, BFETE
Dimension X~ (MM)...ccoveeeeeeeeeeeeee .. Max: 212x281x398mm

Cell numb battery /4 fL it R4 A%
ell number per battery /> Fith i 4 Ha 16S2P, 32PCS

Possible test case verdictsA] f8 KR .5 &

Test case does not apply to the test object

. N/A
BRI LANE FHASBRIE ™ i o
Test object does meet the requirement
) s 1 OT HE < P (Pass)
Test object does not meet the requirement F (Fail)
TRIGAE AT R e
Testingljik:
Date of receipt of test item#Z Y H# ................. 2024-07-01
Date (s) of performance of testsill il /& }{ ........ 2024-07-01 ~ 2024-07-22
Sample description #¥ % 8
Type Sample No. Sample Sub-No. | State of samples
M FE i T FEdh T4 5 FEaIRES
001~002 Fully charged at first cycle
Batteries 015~016 ERACEN LR
It 003~004 Fully charged after 25 cycles
017~018 25 B JE i HOIR A
50% of the design rated capacity at first
005-009 o HORT ONRE
NE240716210011-X* cycle | XA~ o976 FAM N4
Component 010~014 50% of the design rated capacity after 25
o cycles 25 Y HRFF I 50% Mk
_ . Fully discharged at first cycle
TCAF HLIB S 019~028 A .
T AR 58 AT RS
Fully discharged after 25 cycles
029~038 " N .
25 IG5 58 AT RRAS
* “X” contained in Sample No. represents Sample Sub-No., it consists of three digit.
BETERE g T T “X” Foskedh TS, B 3 4.

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-127 A/0
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General product information and other remarksj= & F {5 S A H B J687:
-Detailed information of the battery and the component cell, as following it A1 Py ¥4 B it (K FEGH S Ban R

Type 24 Component Cell £ fjth it Battery Hiith

Model = C33-V1 EF-DL-H15-3

Rating %€ 2%t 3.2V, 15.2Ah, 48.64Wh 51.2Vdc, 30Ah, 1536Wh
Limited Charging 3.65V 57 6V

Voltage 7t FL PR il B8 15

Recommend Max.

Charging Voltage 3.65V 57.6V

HERF 1) B KT8 H L

Standard Charging 7.5A Solar Input :11-60V,15A, 500W
Current #xifE 78 H LI

Max. Charging Current 17 25A 30A

RS L AR

USB-A output/sortle (x2): 5V/2.4A,
12W Max per port total 24W
USB-A Fast charge Output/rapider

Standard Discharge sortie (x2):5V/2.4A, 9V/2A,
e . 15A
Current Frif i HL 12V/1.5A, 18W Max per port total
36W

SB-C output: 5/9/12/15/20V, 5A
100W Max per port total 200W

Max. Discharge

. . 45A 60A
Current & KL FLL
End of discharge o5V 40V
Voltage fift Hi £¢ 15 HL & '

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-127 A/0
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Test Procedure iR

Tests T.1 to T.5 are conducted in sequence on the same battery. Tests T.6 and T.8 are conducted using
not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used in
Tests T.1 to T.5 for purposes of testing on cycled batteries.

F, L 0 2422 MG P £ AH (7] PR — ZH s B AT TA R T.5H AL . T.6AT.8 M50 B FH 55 A AR ikae il iy i, T.7
FRAREG AT LA S BT ZET. A R TS Al s A O i R R v kAT, DU EAT R A I i i il b
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100
N T EAFESR, T AR

B2 (%)=(M1-M2)/M1%100
Where M1 is the mass before the test and Mz is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

A Mo B8 BT A0 53 Mo 106 i )5 o SR B R 4 SR AN R 3R P S O UL, ARy “ R .

Mass M of cell or battery Mass loss limit

P, 2008 B 7 ) JoT Joi 45 % PR A
M<1g 0.5%
1g<M<75¢ 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

ETARTARRE S, B AUH LB TR, A, THERFATE K, I AN BB E R )5
R i L S AN /N T AR HEAT IX — 00 BT L R 990 %

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-127 A/0
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Photos of sample Ff /& H

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-127 A/0
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Photos of sample +f /18 H

Shenzhen NTEK New Energy Technology Co., Ltd.
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Photos of sample +f /18 H

Shenzhen NTEK New Energy Technology Co., Ltd.
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Report No./ 545
P24071603301

ST/SG/AC.10/11/Rev.8

Clause

Requirement +Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation 75 E 3

P

38.34.1.2

Test cells and batteries are stored at a pressure of
11.6 kPa or less for at least six hours at ambient
temperature (20°C+5°C).

BRIG HL TN Lt A B A IS ) A5 T IR T 11.6 kPa
MIFFIE IR (20°C+5°C) FAEI A D 6 /N S

P

38.34.1.3

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test
battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

MY EW N =245 R~ N Y e W .. NN &= L
oK, IF HAR M Ab AR e 5 T % L AN T
HAEBAT X — 150 A FE R 1 90%

38.3.4.2

Test T.2: Thermal test {5 iR %

38.34.2.2

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72°C+2°C,
followed by storage for at least six hours at a test
temperature equal to -40°C+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells
and batteries are to be stored for 24 hours at ambient
temperature (20°C+5°C).
TG LR RV ZE N S AR R T 5 T 72°C £2°C 1
FAF N D 6 /NI, e RIS B %5 T-40°C
+2°C WA T AR D 6 /N o AR X 0 Tt
Z [A) B e KIS [R] TRI & A 30 4% AR P E AT, Ik
TR 10 K, BEH A R A b AT L 4 AE PR BT IR
(20°C£5°C) AN 24 /M)

For large cells and batteries the duration of exposure
to the test temperature extremes should be at least
12 hours.

TR VAN A, R T Bl i a6 ) I (8]
Ry 12 /N

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Report No./ 545
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ST/SG/AC.10/11/Rev.8

Clause

Requirement +Test

Result - Remark

Verdict

38.34.2.3

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test
battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

MRS MRS B ) = N Wbl i N Y. NN 0, £ L
EK, I HARAMALS b AR a5 5 I T % H AN T
HAEBATIX — B A H R 1 90%

P

38.3.4.3

Test T.3: Vibration {3/

38.3.4.3.2

Cells and batteries are firmly secured to the platform
of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration.
The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall
be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting positions of
the cell. One of the directions of vibration must be
perpendicular to the terminal face.

SERIEK SR IEEAE R 1 R 12 | K = W (SR i - N o ey
F AT ABOAS REHER AL 18R B . RSN 1E 5L
W, XPEOREATR 7 HE25 ) 200 #F2%, FEREIE] 7 B
2%, WEFEN 15 Sk X — PRI AR = A HAHHE B
(R HIB 22 R T AL A —T7 M AT 12 4, 3T
3 /NI o oA — MRS T ) 6 20 i 18 HE L

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to
200 Hz.

XTEVB AN A s N 7 BR2ZITUR, DREF 1gn B
KIMESE, BEEREE] 18 2% . RIFKIRNE REFE
0.8 2K (LM% 1.6 2&K), FFHEINAR BB AN
FEIEF 8 gn (PF LN 50 Hak)o K R IMd BE PR FFLE
8gn ELEIA I N E) 200 #5724 .

N/A

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Report No./ 545
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Clause

Requirement +Test

Result - Remark

Verdict

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A
peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

XPRBIRA . N7 BR2ETT 80, TRAF 1gn HIERORINIE
&, BERBRIEE] 18 2. REHIRIEORFFE 0.8 2
K(EMRFE 1.6 20K), FFHG I B B e AN g ik 2|
20n (JHRLN 25 H28) . B K IDE LR FAE 2gn HL
FFEIG N3] 200 H2Z .

P

38.3.4.3.3

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if
the open circuit voltage of each test battery directly
after testing in its third perpendicular mounting
position is not less than 90% of its voltage
immediately prior to this procedure.

MR R AN SS B bRl B 2 8 s o<, Toff
R BRI K, IF AR BRI IR 58 = 3
B 22355 b RS JE S B T B L R AN N
FEREAT X — 55 Al FB S /T 90%

38.3.4.4

Test T.4: Shock i

38.34.4.2

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery.

TR0 F v R R L 2E ) R S R AR B L b, SR
SCHEE RS I 2 B BT 2 BT

Each cell shall be subjected to a half-sine shock of
peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds.

BN FEL I 32 B KNS 2 1500 Al bk 7 2210 7] 6
ZEMREIESZ . A, KA HB A 52 iR
T E 50gn FUKTHFEEI [A] 11 AP 1 2F IEsZ ikt

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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ST/SG/AC.10/11/Rev.8

Clause

Requirement +Test

Result - Remark

Verdict

Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery.

BEAN LI 22 32 (0 TE 52 30 ok R e Rkt 32 B ke 1
P T 2 1 5T

P

For small batteries: the minimum peak acceleration
shall be 150 gn or result of formula, whichever is
smaller. And the pulse duration shall be 6
milliseconds.

Acceleration(g,) = ( 10085{?]
mass
Mass is expressed in kilograms.

ANU AL B IR PR L R R /2 150gn B2 31t
S BBUEBUNE o KRS R DY 6 =280

100850]

Acceleration(g,) = —
mass

JRENT

N/A

For large batteries: the minimum peak acceleration
shall be 50 gn or result of formula, whichever is
smaller. And the pulse duration shall be 11
milliseconds.

30000
Acceleration(g,) = [1 J

mass®

Mass is expressed in kilograms.
RS A: FRfIRBR B A KN i 2 50gn B it
S BUBEBCONE . BRI RFSERT D 11 240

30000
Acceleration(g,) = [1 ~ J
mass

JRENT

43gn

Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks.

A H Y B P U 2H ZBUE = A FUAH I L) L B R
2Ry ML IER T M &% =i, B L Ry
M2 =i, BILEZ 18 i,

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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ST/SG/AC.10/11/Rev.8

Clause

Requirement +Test

Result - Remark

Verdict

38.34.43

Cell and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

A B B . ot R oA
ik, IF HAR SSRGS b AR 1S 5 (0 T B AN T
HAEHATIX — I AT R 90% .

P

38.3.4.5

Test T.5: External short circuit #M8%5%

38.34.5.2

The cell or battery to be tested are heated for a
period of time necessary to reach a homogeneous
stabilized temperature of 57°C+4°C, measured on
the external case. This period of time depends on
the size and design of the battery and is assessed
and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small
cells and small batteries, and 12 hours for large
cells and large batteries.

T A VB ER A, SR — B IR,
AN FE I iR B2 A B35 ) e 2 IR EB7°C £4°C.
TX B I T P R B R T FL b B R 2 PR R/ IN AT BT
XTI ANRRBEIN B SN CAEAS A 5% o inToikdhA7ix
FRUEALT, )N 28 e gt R /N TR F s 2 ) 5 i BT[] 7 28 70>
6/, DRR R b R /N R R s 2 ) R i IS ) N A2 2012
AN

Then the battery at 57°C+4°C is subjected to one
short circuit condition with a total external
resistance of less than 0.1ohm.

WRJE, I BRI N EST7°C £ 4°Co& 1 N & B 4b
FL /N T 0.1 R B JoL 2 2 A

This short circuit condition is continued for at least
one hour after the battery external case
temperature has returned to 57°C+4°C, or in the
case of the large batteries, has decreased by half of
the maximum temperature increase observed
during the test and remains below that value.

X LI A S ALE P Y B F Y 4 A S IR TR 357°C
+4°Cladksl /1 /N, BAE R RS L il 2H B 15 70 4b
o B R 1A 1 BT O 5 1) e iR TR 1 — 4 2
— IR RIS T 18U .

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Clause

Requirement +Test

Result - Remark

Verdict

38.34.5.3

Cells and battery meet this requirement if their
external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire
during the test and within six hours after test.

FL I FEt 2 A e TR B AN I 170°C,  IF HAR RSS2
b SR JE6 /NN N TR . B . ToiE K.

P

38.3.4.6

Test T.6: Impact/Crush /3 E

38.3.4.6.2

Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter)

IR — — (&G T ERA N T18.0Z K1 H
FEIE H i)

The test sample cell or component cell is to be
placed on a flat smooth surface. A 15.8 mm £ 0.1
mm diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg £ 0.1kg mass is to be
dropped from a height of 61 £ 2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface.

TURE F I BT A VBRI R e —AR
16BN AR AR 0, AR L2 15.822 K
+012K, KERDEHK, B KR,
WoFzK#F B—H91 T 01T i HEEMNGT
JEOK = 2.5 K i Ak kv B AN B AR 22 XAk, A —
ANTUF-5A BERR 1) o o ¥ A B R 7 de /) 1) 2 LT
BUEE M A . EEPUESEERH T 5 SRR S
KAV AR R0 VE T .

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm + 0.1 mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact.

e ke, VRN 5 PR AT S RRE
A O B AR 15.8 2K £ 0.1 2 K25 1 R TH 1Y A Jil
MFH. Bl A2 R,

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Clause

Requirement +Test

Result - Remark

Verdict

38.3.4.6.3

Test Procedure — Crush (applicable to prismatic,
pouch, coin/button cells and cylindrical cells less
than 18.0 mm in diameter)

RIS — —HE(EH TR, 83, #Eh/dlm
FLI AN AR /N T 18,022 K 1 [RIAT T Haith)

N/A

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached.

W HIB B TT A F BRI T s, 55 0
BN, 7E 58 —ANHefil s b IR B2 R 291 B K/
o HERAFEEHEAT, BERHIML T =MIER L —:

N/A

a) The applied force reaches 13 kN + 0.78 kN;
a) it 1 IS E1 3T 4051 +0.78F 4+ it

N/A

b) The voltage of the cell drops by at least 100 mV;
or
b) FEIHL L T P2/ 10022 4K 8L

N/A

c) The cell is deformed by 50% or more of its
original thickness.
c) HIBASTEIE JF IR JE EE50%E A .

N/A

Once the maximum pressure has been obtained,
the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness,
the pressure shall be released.

—HERRKES . BE 1002 REE 2, i
AT 2 /D IK J5 R BEH50%,  BI AT fgRR & /7

N/A

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis.
AT B AR 2 v s N A S B P — T Tt e o 41411/ T T
YN N o = T S 1 = 3 AR E R NS B2 R e
L7 18] i

N/A

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
FEA A FEL BT F v R O R . iR B
ARBEE6 /NN o 1T A FH 2 i A e T At 1K 56
F T BT 1 FLVB R AT

N/A

38.34.64

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test.

WAR AN LR EABIE170°C, I AR RS FE A R
W E6/N N TCMR A ToiA, oAk, IR R I
HRNFF A AT R

38.3.4.7

Test T.7: Overchargeid E 7t H

38.34.7.2

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. The minimum voltage of
the test shall be as follows:

78 FHL R JAC A0 202 ) 3 e A F) e KRR 488 7 R FELIAL )
Pt e BB /N R .

a) when the manufacturer's recommended charge
voltage is not more than 18 V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22 V.

a) il B 7S R L AN R T 18RI, 16 )
/N L 7 P L 2 o K 7 v L ) P £ B 224K =
BN .

N/A

b) when the manufacturer's recommended charge
voltage is more than 18 V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage.

b) il & pey A 7o L S R T 18RI, e i de
P L N A B R 7S FE L IR 1 1. 2%

Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours.

TG NAE BT IR T T HEAT o AT I I 8] 8 Dy 2478
B o
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38.34.7.3

Rechargeable batteries meet this requirement if
there is no disassembly and no fire during the test
and within seven days after the test.

78 H FELV ZE A0 R X e T R v ARG S 7R A TG A
Tk, BIRFEATIE R,

P

38.3.4.8

Test T.8: Forced dischargei& i/ f.

38.3.4.8.2

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer.

FEAN R SLAE PR IR B2 T 5 1 20K B A AR R KA
Q6 PV A5 T 1) 36 A 4 P e KR FRLAL ) 2% A T
Ly G

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere).

W38 24 RN RN E B 1) B RE A7 g 5 e rLVB AR 1B, T
HAAH G BRI . RS I T SR
JCFEL R ) (/)N B ) I 8 - L 5 Bk DA B X6 L VS
(Z5E).

38.3.4.8.3

Primary or rechargeable cells meet this requirement
if there is no disassembly and no fire during the test
and within seven days after the test.

J5R P B 7 P RV A e R R AR AR R 7 R N
filths, TRk, BIFFAARTER.
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Clause Requirement +Test Result - Remark Verdict
Test T.1: Altitude simulation & EEHI
Prior to test {31 | After test X4 /5 Voltage after
Sample Mass loss test/ voltage Results
Sub-No. Mass | Voltage | Mass | Voltage | EHK prior to test e
FE il 195 Joi & L o DA (%) (AT EREEN AT ATY -
@Ka) | VM | @Ko | W) BT U (%)
001 16.230 5.061 16.230 5.061 0.000 100.0 PASS &%
002 16.214 5.056 16.214 5.056 0.000 100.0 PASS &%
003 16.218 5.059 16.218 5.059 0.000 100.0 PASS & #%
004 16.221 5.064 16.221 5.064 0.000 100.0 PASS & 1%
Notes 7F%:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MAJE, BRER. R REE. RBEEACRE K.
Test T.2: Thermal test 5 AL
Prior to test X | After test k%A Voltage after
Sample Mass loss test/ voltage Results
Sub-No. Mass | Voltage | Mass | Voltage | EHIE prior to test e
FE it 195 Joi & L o3 & DA (%) S5 LA -
(¢/K9) V) (¢/Kg) W B A L (%)
001 16.230 5.061 16.226 5.058 0.025 99.94 PASS & #%
002 16.214 5.056 16.211 5.054 0.019 99.96 PASS & #%
003 16.218 5.059 16.215 5.057 0.018 99.96 PASS & 1%
004 16.221 5.064 16.219 5.063 0.012 99.98 PASS &%
Notes 71:7%:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
DARSE, RSB, RIS, RIEA. RBERMERIEL K.
Test T.3: Vibration 173}
Prior to test {31 | After test X4 /5 Voltage after
Sample Mass loss test/ voltage Results
Sub-No. Mass | Voltage Mass | Voltage | JiE#iKL prior to test sk
FESTHS | mR | mE | mE | R (%) | WsEREA |
@) | M) | @9 | W) BT HLE (%)
001 16.226 5.058 16.224 5.058 0.012 100.0 PASS & #%
002 16.211 5.054 16.208 5.054 0.019 100.0 PASS & #%
003 16.215 5.057 16.215 5.057 0.000 100.0 PASS & #%
004 16.219 5.063 16.216 5.063 0.018 100.0 PASS &%
Notes 7175

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MR AT BLE, HREBR . RIS R ROCRAURE K.
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Test T.4: Shock i

L2 4

O N7 A

-

Prior to test 4% HT | After test 36 /5 Voltage after
Sample Mass loss tes.t/ voltage Results
‘Sub-No. Mass | Voltage | Mass | Voltage | JiE#HiK _prior to test 4i
R T 9w i CElES & CERES (%) B LR A
(¢/Kq) (V) (¢/Kg) (V) 5T HL I (%)
001 16.224 5.058 16.222 5.058 0.012 100.0 PASS &%
002 16.208 5.054 16.207 5.054 0.006 100.0 PASS &%
003 16.215 5.057 16.213 5.057 0.012 100.0 PASS &%
004 16.216 5.063 16.215 5.063 0.006 100.0 PASS & #%
Notes 7 %:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, BHREBIN . RS RA. RIBEEFIRE K.
Test T.5: External short circuit 7 5G 5%
Sample Sub-No. Max. outer casing temperature Results
BT 9w R T i it B (°C) 4h
001 58.1 PASS &%
002 58.3 PASS &%
003 58.0 PASS &%
004 58.0 PASS &%
Notes FH:
There is no disassembly, no rupture and no fire during the test and within six hours after test.
AL AE M P A S 6 /NI N R . REREL, R K
Test T.6: Impact/Crush &+
Sample Sub-No. Max. outer casing temperature Results
FEdh T 95 R R [ =il B2 (°C) 45 R

005 24.8 PASS
006 249 PASS

007 247 PASS

008 247 PASS
009 24.8 PASS
010 24.9 PASS
011 24.6 PASS
012 247 PASS
013 247 PASS
014 24.8 PASS

Notes JEF:

There is no disassembly, no rupture and no fire during the test and within six hours after the test.

JEAF AR AP AT LS 6 /N AR . R K

op | o | o | o | o> | o | o) | o> | o) | o>
B g g S
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Test T.7: Overcharge i3 E 7 H

Overcharge current i 78 B LT (A) coeveeieeccceena 2x60=60A
Overcharge voltage i 78 L HLE(VAC) o 1.2x57.6=69.12V
Duration of the test i 78 IR I [A] (hours) ... 24 hours
. OCV before test
Sample Sub-No. £ i T4 5 RIHE (V) Results 45 %
015 5.056 PASS &%
016 5.059 PASS &%
017 5.059 PASS &%
018 5.062 PASS &%

Notes JiFE:

There is no disassembly and no fire during the test and within seven days after the test.

R LAE I P A S 7 R R, REE K.
Test T.8: Forced discharge &/ &
Initial current HIAEHLFE(A) oveveeeeeececeeeeeeeeeeeeeeenn . | 45A
Supply voltage 36 HLE(VAC) oo 12Vdc
Time interval {56 1 (Bl (MINUEES) .....c.vevvvecic 20 Minutes
Sample OCV before Sample OCV before
Sub-No. test Results £ Sub-No. test Results £ §t
FEd T 95 RIGHTHEE (V) FEd T 95 RIGHTHEE (V)
019 2.980 PASS & 1% 029 2.955 PASS &%
020 2.958 PASS &% 030 2.968 PASS &%
021 2.975 PASS &% 031 2.951 PASS &%
022 2.949 PASS &% 032 2.983 PASS &%
023 2.967 PASS &% 033 2.972 PASS &%
024 2.954 PASS & 1% 034 2.960 PASS &%
025 2.980 PASS &% 035 2.974 PASS &%
026 2.960 PASS & 036 2.959 PASS &
027 2975 PASS &% 037 2.963 PASS & 1%
028 2.959 PASS & 1% 038 2.970 PASS &%
Notes 1%
There is no disassembly and no fire during the test and within seven days after the test.
JeAF ISR TP AT S 7 R AR AR, KRB K.
% *End of Test Report ?ﬁ?ﬂﬂ?ﬁ%é’%}ﬁ*******
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Important Notice
T = I

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
AR BEA N ARG L. fdE s L.

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
KRR AT BHFR, AEHDHE AR S .

3. The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.
A BEHAEN . FIZAN LERAEL TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
BBEFAE ZHl. BH. B R BB AR B i s e 3L

5. Objections to the test report must be submitted to NTEK within 15 days.
MRS BEA R, N TURER S 2 HAE1SR N A AN F 5 .

6. The test report is valid for the tested samples only.
At O I RE i A R

7. The Chinese contents in this report are only for reference.
AARTE P SN BN S

Shenzhen NTEK New Energy Technology Co., Ltd.

GRYITT AL H R BAA TR A =]

Address 1: Room 101, Building C, Fenda Hi-Tech Park, Sanwei Community, Hangcheng Subdistrict, Bao’an
District, Shenzhen, Guangdong, China.

Address 2: Building 2, Shuoyi Industrial Park, Jinglong Industrial Zone, Zhenlong, Huiyang District, Huizhou,
Guangdong, China

Hidk 1: RINTH % 2 KB ATE = F AL X wik s R C # 101

Motk 2. 7 AR RN T R DX AR AR g Mk XA Tl e 2 i

Tel Hiif: +86(0)-755-3699 5529  E-mail #4i: Quality@ntekbat.org.cn

Website [1il:: http://www.ntekbat.org.cn



	TEST REPORT

		2024-07-24T08:38:13+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800


		2024-07-24T08:38:20+0800




